
Enuresis

Primary nocturnal

manage in 1  care

never been dry

Primary nocturnal with
day time symptoms

Secondary enuresis

been dry for 6/12

refer to 2   care

- Diabetes
- Recurrent UTI
- Psychological problems
- Underlying cause not identified
 

o
 

o
 

- Urgency
- Frequency
- Daytime wetting
- Abdominal straining
- Poor urinary stream
- Pain passing urine
- Passing urine fewer
than four times a day
 

Refer all cases to 2  careo
 

i.e.

because bedwetting and day 
time symptoms may indicate 
urinary tract disorder
 

- Abdo exam
- Urine dip
- Dimples or hairy patch on back
- Genitalia & anus.
 

- Constipation
- UTI
 

congenital spinal malformations
 

infection / diabetes
 

constipation
 

Are they avoiding using toilets

- During day pass urine at regular 
intervals and before sleep (4-7x /day)
- Caffeine
- Adequate fluid intake
- Toilet easy access
- Waterproof bed sheets
- Take a neutral attitude to bedwetting
- Waking at night
 

for all

4–8yr 1L
9–13yr 1.5L
14–18yr 2L
 - Lifting or waking the child during the night (at regular times or 

randomly) does not promote long-term dryness.
- Waking (at regular times or randomly) may be useful as a practical 
measure in the short term only.
- Self-instigated waking (for example using an alarm clock) may be useful 
for young people with bedwetting that has not responded to treatment.
 

< 5 yrs >5 yrs

2nd line Refer to 2 care
 

1st line

o
 

Desmotabs 200 mcg ON
OR
DesmoMelt 120 mcg ON
 

long term use

Desmotabs 200 mcg ON
OR
DesmoMelt 120 mcg ON
 

short term
e.g. going on trip

Desmotabs 400 mcg ON
OR
DesmoMelt 240 mcg ON
 

advice to double the dose
after 1-2/52 if complete
dryness not acheived

Review at 4 weeks

Good reponsePartial responseNo response

Stop
OR
take 1-2 hr before bedtime 
and no fluid 1 hr before taking
 

- Smaller patches
- Fewer wet episodes each night
- Fewer wet night
 

i.e.

Stop after 3/12 for 1/52
to see if resolved

Can repeat course if required
 

- start 1 week before trip
- can double dose if no response
 

- Ensure on higher dose
- Take 1-2 hr before bedtime and 
no fluid 1 hr before taking
- Continue for up to 6/12
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Desmopressin

if fails 2 courses of either treatment
 

Enuresis alarm and reward chart

Watch & wait

Desmopressin

How to take:
- Take at bedtime.
- Works by reducing the amount of urine the body 
produces at night.
- Fluid restrict to sips only, from 1 hr before taking 
desmopressin until 8 hours afterwards (a total of one 
regular glass of water may be drunk in this time).
- Fluid restriction is required to avoid the potential for 
fluid overload and hyponatraemia, which can lead to 
hyponatraemic convulsions.
- Avoid swallowing water when swimming.
- Avoid NSAIDs due to fluid retention.
- Stop if any illness causing diarrhoea or vomiting.

Discuss with specialist if:
- Sickle cell disease.
- Cystic fibrosis.
- Behavioural, attentional, and emotional disorders 
(the child may not be able to comply with fluid 
restrictions).
 

- Reassure it's normal at this age.
- Usually resolves without treatment.
- Ensure easy access to the toilet at night.
- Or consider a potty by the side of the bed if the toilet is not easily 
accessible.
- Encourage the child to empty their bladder before sleep.
- If the child has been toilet trained by day for longer than 6 months, 
consider a trial of at least 2 nights in a row without nappies or pull ups 
(use waterproof bedding). Consider a longer trial in children:
- Who are older.
- Who achieve a reduction in wetness.
- Whose family circumstances allow the trial to continue.

If the child has some dry nights, consider a trial of positive reward 
system alone.

If the child wakes at night, advise the parents or carers to take him or 
her to the toilet.
 

congenital malformations
 


